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Test Equipment Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
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1. 3443850/ Tensile test
K JUBFHE/ Test standard: GB/T 228.1-2010
Ky P 45 5/ Test result:
PLBIERE R,y 52 Y8 ZE A58 BE R, W7 5 K F(A)
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Tensile Strength Proof Strength Ry 2 Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
HARER 1% H GB/T 700-2006
370~500 =235 =26
Tech. req. From the GB/T 700-2006
e
B-1 416 298 41.5
Acceptable




